
a  

Best Available Techniques (BAT) Reference Document for 

 

 

Best Available Techniques (BAT) 

Reference Document for Common 

Waste Water and Waste Gas 

Treatment/Management Systems in 

the Chemical Sector 

 
Industrial Emissions Directive 2010/75/EU 

(Integrated Pollution Prevention and Control) 
 
JOINT RESEARCH CENTRE 

Directorate B - Growth and Innovation 

Circular Economy and Industrial Leadership Unit 

European IPPC Bureau 
 
July 2016 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



 

 

Cover pictures credits, from left to right: 1. Biological waste water treatment in a 
petrochemical plant: © BDP EnviroTech, LLC. (BDPEnviroTech.com); 2. Basin with cleaning 
[...]
participated only in the first survey, 46 only in the second, and 26 in both surveys (see 
Table 2.1). 
 
 
Table 2.1: Overview of the installations which participated in the surveys 

Location Number of installations Share Only 1st survey Only 2nd survey Both surveys Total 
AT 0 1 1 2 1.9 % 
BE 1 1 5 7 6.5 % 
CZ 0 0 3 3 2.8 % 
DE 9 1 12 22 20.6 % 
DK 0 4 0 4 3.7 % 
ES 5 6 1 12 11.2 % 
FR 5 5 3 13 12.1 % 
IE 0 1 0 1 0.9 % 
IT 5 3 0 8 7.5 % 
NL 1 0 0 1 0.9 % 
PL 0 6 0 6 5.6 % 
SE 1 5 0 6 5.6 % 
UK 8 13 1 22 20.6 % 
All 35 46 26 107 100 % 

Source: [ 222, CWW TWG 2013 ] 
 
 
General information on the characteristics of these WWTPs can be found in Table 7.1 in 
Section 7.2, Annex II. 
 
The share of the EU-27 chemical industry sales in 2011 per country versus the share of the 
questionnaires per country is shown in Figure 2.1. All EU Member States with major chemical 
production activities were represented in the surveys. It appears as if some EU Member States 
were overrepresented (e.g. DK, PL, SE, UK), while others were underrepresented (e.g. DE, FR, 
IT, NL). However, such an interpretation might prove wrong if the structure of the chemical 
industry differs from one country to another. For example, the German WWTPs for which 
questionnaires were submitted were on average larger than those located in the United Kingdom 
(see Figure 2.6). It would have been better to use the share of chemical installations per country 
for Figure 2.1, but unfortunately these data were not available. 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

40  CWW BREF 

0.0

5.0

10.0

15.0

20.0

25.0

30.0

AT BE CZ DE DK ES FR IT NL PL SE UK Others

EU-27 Chemical industry sales
in 2011

Questionnaires in CWW BREF

Country

Sh
ar

e 
(%

)

 
Source: [ 246, EIPPCB 2014 ] based on data from [ 2, CEFIC 2012 ] and [ 222, CWW TWG 2013 ] 
Figure 2.1: Share of chemical sales per country versus share of questionnaires per country 
 
 
Of the questionnaires, 95 concern WWTPs that discharge directly to a receiving water body, 
while 12 concern indirect discharges, corresponding to 89 % and 11 %, respectively (see also 
Table 7.1 in Section 7.2, Annex II). Approximately two thirds of the direct discharges were to 
freshwater environments (mostly rivers) and one third to marine/estuarine environments. Most 
of the indirect discharges were to municipal WWTPs (Figure 2.2). 
 
 

Indirect, to a biological WWTP:
2 installations, 2 %

Direct, to an estuary:
11 installations, 10 %

Direct, to a lake:
2 installations, 2 %

Indirect, to a lagoon:
1 installation, 1 %

Direct, to a river:
59 installations, 55 %

Total number of installations
in the surveys: 107

Direct, no specification:
2 installations, 2 %

Direct, to the sea:
19 installations, 18 %

Direct, to a canal:
2 installations, 2 %

Indirect, to a municipal WWTP:
8 installations, 7 % Indirect, no specification:

1 installation, 1 %

 
 
Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.2: Repartition of WWTPs according to the type of discharge 
 
 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

CWW BREF  41 

Of the 95 directly discharging WWTPs, 60 % treat waste water originating from IED 
installations from the organic chemistry sector (i.e. LVOC, OFC, POL), 16 % from the 
inorganic chemistry sector (i.e. LVIC-AAF, LVIC-S, SIC, CAK), and 23 % from both sectors 
(Figure 2.3). 
 
 

Indirect, mainly inorganic:
1 installation, 1 %

Direct, both organic and inorganic:
22 installations, 21 %

Indirect, both organic and inorganic:
4 installations, 4 %

Direct, mainly organic:
57 installations, 53 %

Total number of installations 
in the surveys: 107

Direct, no specification:
1 installation, 1 %

Direct, mainly inorganic:
15 installations, 14 %

Indirect, mainly organic:
7 installations, 7 %

 
Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.3: Repartition of WWTPs according to the production activities 
 
 
The co-treatment of domestic waste water on the site was reported for 24 out of the 95 directly 
discharging WWTPs (or 25 %). The domestic waste water originated from sanitary facilities on 
site and/or from municipalities. Of these 24 WWTPs, 20 provided figures that allowed the 
volume share of the co-treated domestic waste water to be calculated (Figure 2.4).  
 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

42  CWW BREF 

0%

5%

10%

15%

20%

25%

30%

#1
06

 (U
K

)

#3
5 

(F
R

)

#9
5 

(P
L)

#9
3 

(P
L)

#1
17

 (U
K

)

#8
0 

(E
S)

#9
6 

(P
L)

#7
4 

(D
K

)

#2
9 

(U
K

)

#3
6 

(D
E)

#4
1 

(F
R

)

#9
4 

(P
L)

#8
9 

(IT
)

#2
1 

(D
E)

#6
1 

(C
Z)

#7
5 

(D
K

)

#0
2 

(D
E)

#0
41

 (D
E)

#0
3 

(D
E)

#0
1 

(D
E)

WWTP codeVo
lu

m
e 

sh
ar

e 
of

 c
o-

tr
ea

te
d 

do
m

es
tic

 w
as

te
 w

at
er Other WWTP that reported co-treatment, but without figures:

Office waste water: #37, #50, #83
Municipal waste water: #92

 
NB: Data from 2005 to 2011.  
 

Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.4: Volume share of co-treated domestic waste water 
 
 
The volume share of the co-treated domestic waste water was in all cases below 30 %. The four 
WWTPs with the highest volume share of domestic waste water (between 17 % and 29 %) are 
all located in Germany. Information on the corresponding shares of the pollutant loads was not 
provided with the questionnaires. However, given the generally high concentrations of organic 
compounds in the influents to the WWTPs with co-treatment (e.g. #01: COD = 3.3 g/l; 
#02: COD = 1.2 g/l; #03: COD = 0.57 g/l; #041: COD = 1.0 g/l; #21: COD = 2.3 g/l; 
#75: TOC = 1.9 g/l), it can be reasonably assumed that the main COD load of the plants of the 
surveys did not originate from domestic waste water. 
 
The questionnaires reflect different sizes of WWTPs, from relatively small WWTPs treating 
less than 10  103 m3/yr to large WWTPs treating volumes of more than 20 000  103 m3/yr 
(Figure 2.5).The median accounted for approximately 1 400  103 m3/yr. The different sizes of 
the WWTPs are also reflected in the COD influent loads, ranging from approximately 100 t/yr 
to 145 000 t/yr. Among the directly discharging WWTPs with biological treatment, the lowest 
volume of treated waste water was reported for WWTP #52 (120  103 m3/yr in 2007), the 
lowest BOD5 load in the influent for WWTP #62 (34 t/yr = 1 600 p.e. (population equivalent) in 
2007), and the highest volume of treated waste water together with the highest BOD5 load in the 
influent for WWTP #02 (122 000  103 m3/yr and 78  103 t/yr = 3.6  106 p.e., respectively, in 
2007) [ 222, CWW TWG 2013 ]. 
 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

CWW BREF  43 

0

10

20

30

40

50

60

70

80

90

100

1 10 100 1000 10000 100000

C
um

ul
at

ed
 p

er
ce

nt
ag

e 
(%

)

Average WW treated (103 m3/yr)

10th percentile:      190  103 m3/yr
25th percentile:      450  103 m3/yr
Median:               1 400  103 m3/yr
75th percentile:   4 000  103 m3/yr
90th percentile: 10 000  103 m3/yr

 
NB: Data from 2007 to 2011. For each installation, the most recent data were used.  
 

Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.5: Average waste water volume treated (only direct discharges) 
 
 
Further analysis of the questionnaires reveals that, among others, Germany, Italy and Poland 
were represented by larger WWTPs in the survey, while Belgium, France, Sweden and the 
United Kingdom were represented by smaller WWTPs (Figure 2.6).  
 
 

0

1000

2000

3000

4000

5000

6000

AT BE CZ DE DK ES FR IT NL PL SE UK

Country

1

12

3

6

66

7 12

21

18

9

xx    Number of questionnaires
Survey median

M
ed

ia
n 

of
 tr

ea
te

d 
w

as
te

 w
at

er
 v

ol
um

e 
(1

03
m

3 /y
r)

 
NB: Data from 2007 to 2011. For each installation, the most recent data were used. Three installations with direct 

discharge did not report the treated waste water volume. 
 

Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.6: Median of the average waste water volumes treated by the WWTPs of different 

countries (only direct discharges) 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

44  CWW BREF 

2.2 Main unit processes at the WWTPs 
 
In order to compare emission levels from the various installations, the techniques used were 
grouped. Final waste water treatment is usually a combination of individual treatment steps. For 
example, the most commonly used activated sludge process is generally preceded and followed 
by a solids removal step. The activated sludge process may be combined with 
nitrification/denitrification and/or chemical phosphorus precipitation depending on the 
composition of the waste water. The heterogeneous combinations and, in addition, the different 
denominations used in the questionnaires for the same technique made it difficult to group 
installations. 
 
The complete mix activated sludge (CMAS) process was identified as the main final unit 
process for waste waters with organic substances (53 WWTPs out of a total of 107 WWTPs 
covered by the surveys). The installations using the CMAS process were then further 
categorised according to: 
 
 use of flat tanks, tower biology, or membrane bioreactor; 
 solids removal techniques; 
 pretreatment steps, e.g. anaerobic step, additional activated sludge process, physico-

chemical treatments; 
 occurrence of nitrogen and/or phosphorus removal. 
 
The main unit processes used at the final WWTPs of the surveys are (see also Table 7.1 in 
Section 7.2, Annex II): 
 
 physico-chemical and biological treatment or only biological treatment (68 WWTPs): 

 
◦ CMAS flat tank (i.e. #01, #02, #03, #041, #06, #09, #10, #11, #12, #14, #17, #18, 

#19, #22, #24, #25, #28, #37, #40, #47, #48, #49, #50, #51, #52, #54, #57, #58, 
#60, #61, #62, #63, #64, #68); 

◦ CMAS tower biology (i.e. #07, #13, #14, #15, #16, #21, #45); 
◦ membrane bioreactor (i.e. #08, #36, #41 (partially), #69, #70 (partially), #118); 
◦ activated sludge without further specification (i.e. #41, #70, #75, #83, #91, #96, 

#102, #103, #104, #108); 
◦ fixed-bed reactor (i.e. #29); 
◦ expanded-bed process (i.e. #33, #34); 
◦ biological treatment without further specification (i.e. #74, #76, #82, #89, #90, #92, 

#98, #100, #101, #105); 
 
 physico-chemical treatment only (38 WWTPs): 
 

◦ neutralisation (i.e. #042, #27, #35, #56, #65, #66, #67, #73, #79, #80, #81, #84, 
#93, #94, #106, #107, #109, #110, #111, #113, #115, #116, #117, #120, #121); 

◦ precipitation/coagulation/flocculation (i.e. #042, #05, #27, #32, #35, #56, #73, #93, 
#115); 

◦ crystallisation (i.e. #05); 
◦ skimming (i.e. #53); 
◦ oil-water separation (i.e. #26, #35, #46, #85); 
◦ oxidation with H2O2 (i.e. #65, #66, #67, #84); 
◦ stripping (i.e. #27, #38); 
◦ activated carbon filtration (i.e. #81). 

 
One WWTP (i.e. #88) did not report which techniques are used. 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

CWW BREF  45 

With respect to the final solids (TSS) removal step, the following techniques are applied at the 
WWTPs: 
 
 sedimentation (i.e. #02, #03, #041, #042, #06, #07, #09, #12, #13, #14, #15, #16, #17, 

#18, #19, #22, #24, #25, #26, #27, #28, #31, #37, #40, #41, #47, #48, #49, #52, #53, #54, 
#56, #57, #62, #63, #65, #66, #67, #68, #70, #79, #82, #86, #87, #89, #91, #93, #94, 
#100); 

 ultrafiltration, including membrane bioreactor (i.e. #08, #36, #38, #41 (partially), #69, 
#70 (partially), #118); 

 sand filtration (i.e. #01, #32, #34, #45, #61, #115, #120); 
 filtration without further specification (i.e. #05, #105, #117); 
 flotation (i.e. #10, #11, #21, #29, #33, #35, #46, #50, #51, #60, #64, #75); 
 reverse osmosis (i.e. #58). 
 
Filtration and flotation are often preceded by a sedimentation step. 

 
Depending on the organic load of the influent, a variety of pretreatment processes are used, 
including: 
 
 additional activated sludge processes (i.e. #01, #041, #08, #09, #10, #14, #33, #41, #61, 

#63, #70); 
 trickling filters (i.e. #07, #57); 
 fixed-bed reactors (i.e. #24); 
 anaerobic pretreatment (i.e. #16, #29); 
 oxidation (i.e. #18, #58); 
 oil-water separation (i.e. #45, #89, #90); 
 stripping (i.e. #118). 
 
Installation #06 uses waste water incineration for some segregated streams (10 % of the waste 
water volume and 50 % of the TOC load). 
 
Several of the WWTPs apply nitrogen and/or phosphorus removal. For some WWTPs, nitrogen 
and/or phosphorus removal were not explicitly mentioned but could be derived from the 
influent and effluent data: 
 
 nitrification/denitrification (i.e. #01, #02, #03, #041, #06, #07, #08, #09, #10, #11, #12, 

#14, #16, #21, #22, #34, #36, #37, #40, #41, #45, #49, #50, #52, #57, #58, #60, #61, #63, 
#69, #70, #74, #75, #82, #89, #92, #96, #98, #100, #108, #118); 

 chemical phosphorus precipitation (i.e. #01, #02, #03, #06, #07, #08, #10, #11, #12, #13, 
#14, #33, #34, #36, #51, #57, #70, #74, #76, #95). 

 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

46  CWW BREF 

2.3 Energy consumption of biological WWTPs 
 
Data on energy consumption were only gathered during the first survey, but not during the 
second. For 21 out of a total of 47 biological WWTPs participating in the first survey (directly 
or indirectly discharging), energy consumption values in combination with waste water volumes 
and abated COD loads were reported so that specific energy consumption values could be 
calculated (Figure 2.7). Installations #08, #36, #41 and #69 use membrane bioreactors, which 
explains their higher specific energy consumption. 
 
 

19 49 18 041 28 63 29 01 68 17 57 21 40 25
45 36

41
08 60

61

69

0

2

4

6

8

10

12

14

16

18

20

0 5 10 15 20
Number of WWTP

En
er

gy
 c

on
su

m
pt

io
n 

(k
W

h/
kg

 o
f C

O
D

 a
ba

te
d) Treatment technique:

Activated sludge process
Fixed-bed reactor
Membrane bioreactor
Activated sludge process and membrane bioreactor (partially)

 
NB: Data from 2005 to 2009.  
 

Source: [ 246, EIPPCB 2014 ] based on data from [ 222, CWW TWG 2013 ] 
Figure 2.7: Specific energy consumption of the biological WWTPs 
 
 

W
ORKIN

G D
RAFT IN

 P
ROGRESS



Chapter 2 

CWW BREF  47 

2.4 Analysis of key parameters 
 
2.4.1 General 
 
The following sections discuss the reported performance of the WWTPs over a number of 
parameters. The graphs contained in Section 2.4 exclusively refer to directly discharging 
WWTPs. Influent and effluent data were gathered for the reference years 2007 to 2011. In 
general, the most recent dataset of each WWTP is displayed except in a few cases, where the 
dataset of one of the preceding years was more complete (i.e. #041, #042, #10, #29, #86, #87, 
#100). The symbols used in this section are given in Table 2.2. 
 
 
Table 2.2: Symbols used in the graphs of Section 2.4 

Average values 
Symbol Waste water (WW) stream Type of discharge and waste water treated 

 
Effluent 

Direct discharge, organic WW 
 Direct discharge, organic and inorganic WW 
 Direct discharge, inorganic WW 
 

Influent 
Direct discharge, organic WW 

 Direct discharge, organic and inorganic WW 
 Direct discharge, inorganic WW 

Maximum values 
Symbol Type of value 

 80th percentile 
 90th percentile 
 Average values determined without removing abnormal discharges 
 Highest monthly averages (i.e. smoothed out) 
 No information – probably real maximum (i.e. outliers not removed) 
 Outliers removed 
 Predefined maximum value 
 Real maximum (i.e. outliers not removed) 

 
 
Concentrations given in the graphs showing both influent and effluent emissions are average 
values (mostly yearly averages), generally averages of 24-hour composite samples. 
 
 
2.4.2 Sum parameters 
 
2.4.2.1 COD, TOC and BOD 
 
2.4.2.1.1 General 
 
Substances which have an unfavourable influence on the oxygen balance are included in the 
indicative list of substances to be taken into account for fixing emission limit values in Annex II 
to the IED (2010/75/EU) [ 5, Directive 2010/75/EU 2010 ]. 
 
 
2.4.2.1.2 Chemical oxygen demand (COD) 